=,
[P of Pect

working with you

Peel Wastewater Treatment Solutions

G.E. Booth Water Resource Recovery Facility
Schedule C Class Environmental Assessment

The Region of Peel is situated on the Treaty Lands and Territory of the Mississaugas of the Credit First Nation as
well as the traditional territory of the Anishinabeg, Huron-Wendat, and Haudenosaunee peoples.

Virtual Public Information Event No. 4

On Display from Wednesday, March 15", 2023

g

Plan CIM/.* EIBLACK&VEATCH

ENGINEERING




Regi
[Fotfece

working with you

Background Information

 Wastewater from residential, commercial, institutional, and
industrial users in the Region of Peel is collected through a
network of sewers and pumping stations and treated at either
[...]
1 Chlorination/ dechlorination Positive/No Impact Positive/No Impact Positive/No Impact Moderate Impact Yes
2 UV Disinfection Positive/No Impact Positive/No Impact Moderate Impact Moderate Impact Yes
3 Ozonation FEHMTE D L Moderate Impact Moderate Impact High Impact No
4 Peracetic Acid Moderate Impact Moderate Impact High Impact Moderate Impact No




Region
Description of Alternative Wastewater Design Concepts rfo: Peel

working with you

STEP 3
Develop Combination of
Short-Listed Technologies
into Design Concepts

Wastewater Treatment

Alternative

i ) This alternative involves expanding the G.E. Booth WRRF with new CAS process trains which are consistent with
Conventional Activated

the existing facility and would follow the same operating philosophy. There are opportunities to retrofit CAS
Sludge (CAS) Process

tankage in the future to accommodate other newer technologies to optimize aeration and energy efficiency.
CAS Process with This alternative involves expanding the G.E. Booth WRRF with new CAS process trains optimized with CEPT. The

& CInI = WA EL - I addition of metal salts and polymer upstream of the primary clarifiers would aid with solids settling, reducing the
Primary Treatment organic and solids load to the secondary treatment process. This would reduce the size of the aeration tanks and

(CEPT) would reduce the energy consumption required for aeration.

. This alternative involves implementing WWF management to reduce peak flows to the G.E. Booth WRRF. This
CAS Process Optimized

with Wet Weather Flow
(WWF) Management

could involve either a parallel, high-rate treatment facility at the plant or implementing Real Time Control (RTC)
in the collection system. The G.E. Booth WRRF would be expanded with new CAS process trains. This alternative
would allow for the construction of smaller CAS tanks.

Wastewater Disinfection

Alternative

This technology involves expanding the disinfection facilities at the G.E. Booth WRRF using chlorination and

Chlorination/

. .. dechlorination. This might involve construction of a new chlorine contact tank or integration with the proposed
dechlorination

new outfall.

Ultraviolet (UV) This technology involves construction of a new UV disinfection facility including in-channel UV disinfection
Disinfection systems and power equipment.




Wastewater Treatment and Disinfection: f‘rF“°9‘°“

of Peel

Design Concept Evaluation working with you

EA Evaluation Categories:
STEP 4 e Natural Environment (25%)
Evaluate * Social / Cultural Environment (25%)
Design Concepts * Technical Considerations (25%)
* Economic Considerations (25%)

Minimal difference in the overall scoring
of the design concepts, therefore a
second evaluation was conducted based
on the Key Objectives of the Region.

Wastewater Treatment Design Concepts

Natural Environment Social — Cultural Technical Considerations Economic Considerations Total Score
(25%) Environment (25%) (25%) (25%) (100%)

Desigh Concepts

Conventional Activated Sludge
17.1 17.0 18.4 15.8

(CAS)

CAS with Chemically Enhanced
Primary Treatment (CEPT) 16.7 16.8 18.6 14.2

CAS with High-
e e 18.3 18.0 19.8 15.0

cAs with | Rate Clarification

WWF CAS Optimized
Treatment using Real Time 18.3 18.0 19.8 17.5

Control (RTC)

Wastewater Disinfection Design Concepts

Natural Environment Social — Cultural Technical Considerations Economic Considerations Total Score
(25%) Environment (25%) (25%) (25%) (100%)

Design Concepts

Chlorination / Dechlorination 17.9 20.7 20.9 15.8 75.3

Ultraviolet (UV) Disinfection 18.3 21.4 20.5 16.7 76.9




Wastewater Treatment and Disinfection:

Evaluation of Feasible Desigh Concepts

Region’s Key Objectives: * Ease of Operations
STEP 5 * Long-term Sustainability * Energy Efficiency
Evaluate Feasible Alternatives * Resiliency * Fiscally Responsible

*  Environmental Protection

per Region’s Key Objectives _ o
*  Community Acceptability

Wastewater Treatment Design Concepts

Regi
[Fotfece

working with you

Desien Concets Long-term Resilienc Environmental Community Ease of Energy Fiscally Preferred
: > Sustainability y Protection Acceptability Operations Efficiency Responsible Alternative
Conventional Activated Sludge (CAS) v
CAS with Chemically Enhanced v v
Primary Treatment (CEPT)
CAS with High-Rate Clarification v v v v v
CAS Optimized using
Real Time Control (RTC) v v v v v v

Wastewater Disinfection Design Concepts

Long-term Environmental Community Ease of

Design Concepts Resiliency

Sustainability Protection Acceptability Operations

Energy
Efficiency

Fiscally Preferred
Responsible Alternative

Chlorination / Dechlorination v v

Ultraviolet (UV) Disinfection v v v v v




Outfall - Existing Conditions [P of Bes

working with you

An outfall conveys treated effluent from a WRRF and discharges it
into a body of water. Components of the outfall system are: Outfall
On-shore shaft

* The outfall shaft is located on the east side of the plant.

e Effluent conduits convey flow from Plants 1, 2, & 3 to the
effluent channels of the outfall shaft.

Components

l ‘

Lake Ontario

Off-shore tunneled pipe
* The existing outfall pipe is 3.65 metres in diameter and 1,435-
metres in length.

Lakebed
Deposits

Diffuser Ports |

Tunnel Pipe

Risers and diffusers
 There are 35 diffusers in the last 212 metres of the outfall pipe.

Risers

Bedrock

A new outfall is required at the G.E. Booth WRRF for the
following reasons:

. * The rated peak flow capacity of outfall is 1,523 MLD,

Shaft Location

however it can only convey 1,200 MLD before flooding the
secondary clarifier weirs.

* The existing outfall and diffuser system does not extend far
enough into Lake Ontario to generate the dilutions
required to meet Provincial Water Quality Objectives
(PWQOs).

* There is insufficient peak flow capacity to meet future
needs to the year 2041 and beyond.




Ovffall — Evaluation of Ovutiftall Shaft Locations f‘rFEi? %Z’;‘.

working with you

Evaluation of potential locations was based on:
Site spatial requirements
Proximity to existing connections (effluent conduits)

Ease of connection to District Energy Centre (DEC)

o The DEC will use treated effluent to heat and cool future
buildings in the Lakeview Development Area

Avoiding the Jim Tovey Lakeview Conservation Area

(JTLCA)

Alternative 1|was determined to be the preferred

shaft location based on:

v Optimized construction sequencing with DEC

v Opportunities for capital cost savings and lowest
overall cost

v" Shortest construction duration

\_

= g .‘.‘” " : /\ ( . \ \
Ash Storage it e
& Pond | A & : t‘ e ReF

Natural Environment Social — Cultural Technical Considerations Economic Considerations Total Score
(25%) Environment (25%) (25%) (25%) (100%)

Alternative Shaft Locations

Alternative 1 (East of existing
disinfection building)

Alternative 2 (Southeast of existing 17.5 18.3 13.3 10.0 50.1
ash storage pond)
Alternative 3 (Adjacent to existing
outfall shaft near Plant 3) 10.0 16.7 8.3 >-0 40.0




Ovttall - Evaluation of Pipe Alignment Alternatives rfFE: gt::

working with you

\ 3

* Corridor Alt A
-10

* Corridor Alt B At 1500 m, Alt B has ™,

15 e Corridor Alt C greatest water depth = ‘t-.\

Corridor Alt D

-20
Existing Outfall Location

-25

Bathymetry - Depth to Lake Bed (m)

Starting Point
Length of Diffuser Pipe

_30 - - -
0 500 1000 1500 2000 2500 3000

Starting Point Length of Supply Pipe

A. P-Kennedy WTP
Intake Protectiont Zone 1

R.L.\Clark WTP
Intake Protection Zone 1

Evaluation was based on:

* Lake bathymetry (topography)

* Minimizing impacts to the natural environment, Intake Protection
Zones (IPZs), and shoreline users

» Diffuser effectiveness (currents)

e Capital cost and schedule

Natural Social — Cultural Technical Economic Total

Alternative
Alignments

Environment Environment Considerations Considerations Score
(25%) (25%) (25%) (25%) (100%)

A"grkme"t 20.0 14.2 12.5 12.5 ﬂ
Al . Alignment Bjwas selected as the preferred alignment based on:
ignmen .
8 B 20.0 18.3 18.3 15.0 71.6 Central location between IPZs for A.P. Kennedy Water Treatment
e . Plant (WTP) and R.L. Clark WTP
ignmen . .
£ c 20.0 18.3 16.7 12.5 67.5 v Favourable current direction and bathymetry (greater water depth
: achieved closer to shore, thereby improving effluent mixing)
Alignment
D 20.0 15.0 18.3 12.5 65.8




Ouvuttall - Preferred Design Concept rFE: %Z’;‘.

working with you

The Preferred Design Concept for the Outfall includes the following:
e Qutfall shaft to be located on east side of property

o Optimal location for connection to Plants 1, 2, & 3
e Qutfall pipe alignment to be generally parallel to existing outfall

o 2,000 metre length supply pipe (without diffusers), 1,000 metre length diffuser pipe, 3,000 metres total length
o Includes 67 staged 500mm diameter diffusers at 15 metre intervals
* Peak flow capacity of 2,850 MLD

o Sufficient capacity to service ultimate growth in G.E. Booth WRRF catchment area and potential flow increases from climate change
Existing 1,435 metre length outfall to be maintained for redundancy purposes

Conduit

Filﬂu 11- z' 3 ;‘. j E)Utfa" m

Effluent Chamber

Outfall Shaft

Lakeview,
Intake Protection
Zone,1




Wastewater Treatment, Disinfection, & Ovtifall:

Preferred Design Concepts

STEP 6
Recommend Preferred
Design Concept

Recommended Wastewater Expansion of CAS,

optimized with RTC

Treatment Design Concept

identified on concept plan
* Real Time Control (RTC)
implemented in collection

INFLUENT
WASTEWATER

EFFLUENT

PRIMARY
CLARIFICATION

SECONDARY

AERATION TANK CLARIFICATION

. . . T AIR
system, thereby eliminating @ or—*
need for expanded v RETURN ACTIVATED SLUDGE COD WASTE ACTIVATED SLUDGE

headworks.

PRIMARY SLUDGE

Recommended Wastewater New Ultraviolet (UV)

Disinfection Design Concept

Disinfection system

* UV Disinfection has significantly lower operating
costs than chlorination/dechlorination, lower
risk to Lake Ontario water quality, and higher
community acceptability

* Aligns with the Region’s goals of reducing
Operation & Maintenance (O&M) costs and
chemical use

Recommended Outfall

Design Concept

* New 3,000 metre length outfall will be constructed
parallel to the existing 1,435 metre outfall into
Lake Ontario

* New outfall’s capacity of 2,850 MLD will be a
substantial increase to the existing outfall capacity
of 1,523 MLD.

Build-out of Plant 1

* Two new primary clarifier tanks

* Three new aeration tanks

* Three new secondary clarifier tanks

Regi
[Fotfece

working with you

Expanded Plant 3
Secondary
Clarifier No. 11

|

LH
FEL

R

......
ol
New LV g,
Isinfection Outfall

Facility



Biosolids Management - Long List Alternatives & Screening

STEP 1
Develop Long List
of Technologies

STEP 2

Technology Alternative

Anaerobic Digestion

Screen Long List of
Technologies

Maturity of
Technology

‘Must-Have’ Screening Criteria:

Proven Application at
Large WRRFs

* Maturity of Technology
* Proven Application at Large WRRFs

* Compatibility with Existing and Future Processes
* Compatible with Region’s Energy Management and GHG Reduction Goals

Compatibility with Existing
and Future Processes

Compatible with Region’s Energy
Management and GHG Reduction Goals

Regi
[P of Pect

working with you

SHORT-LISTED FOR
EVALUATION

la Conventional Mesophilic Anaerobic Digestion Mature Technology Yes Yes Yes

1b Temperature-Phased Anaerobic Digestion (TPAD) Uncommon Yes Complex operation Yes No
Limited number of

1c Acid/Gas Phased Anaerobic Digestion . . Yes Complex operation Yes No

installations
2 [ Anaerobic Digestion + Hydrolysis Pretreatment
Maturing technolo

2a Thermal Hydrolysis Pre-treatment (THP) g . Yes Yes Yes Yes
becoming popular
Limited number of

2b Thermo / Alkaline Hydrolysis Pre-treatment . . Limited Yes Yes No

installations
3 | Aerobic Digestion
3a Conventional Aerobic Digestion Mature Technology No No No No
Maturing Technolo

3b Autothermal Thermophilic Aerobic Digestion (ATAD) . . 2 No No No No
Second Generation

4 Drying

4a Direct Thermal Dryer (Drum Dryer, Belt Dryer) Mature Technology Yes Yes Yes Yes

4b Indirect Thermal Dryer (Paddle Dryer, Disc Dryer) Mature Technology Limited Yes No No
Newer, successful

4c Solar Dryer technology becoming Limited Yes No No

popular




Region
Biosolids Management - Long List Alternatives & Screening rfo: Peel

working with you

STEP 1
Develop Long List

of Technologies ‘Must-Have’ Screening Criteria:

* Maturity of Technology

* Proven Application at Large WRRFs

* Compatibility with Existing and Future Processes

* Compatible with Region’s Energy Management and GHG Reduction Goals

STEP 2
Screen Long List of
Technologies

Maturity of Proven Applicationat = Compatibility with Existing Compatibility with Region’s Energy SHORT-LISTED FOR
Technology Large WRRFs and Future Processes Management and GHG Reduction Goals EVALUATION

Technology Alternative

5 Chemical Stabilization

5a Alkaline Stabilization Mature Technology Yes No; insufficient space on-site No No

5b Alkaline Stabilization with Supplemental Heat or Acid Mature Technology Yes Yes; off-site only Yes Yes

Alkaline Stabilization with Supplemental Heat and High-
Speed Mixing

5c Maturing technology Yes Yes; off-site only Yes Yes

6 Composting

Composting (Open Technologies Aerated Static Pile and
6a . . Mature Technology Yes No No No
Windrow Composting)

7 Thermal Conversion

7a Incineration Mature Technology Yes Yes Yes Yes
7b Gasification No No Yes No No
7c Pyrolysis No No Yes No No
7d Wet Oxidation No No Yes No No

7e Hydrothermal Liquification No No Yes No No




Description of Alternative Biosolids Management Design [f5 Region

Concepfs working with you

STEP 3
Develop Combination of
Short-Listed Technologies
into Design Concepts

Alternatives?

Alternative 1: * Increase the firm capacity of incineration from 210 dry ton per day to 280 dry ton per day by installing two new incinerators units.
Optimize and Expand Incineration * Replace the existing four incinerators at the end of their service life.

Alternative 2: * Optimize the existing incinerators to increase their operational capacity.
Optimize Incineration and Transport * Any excessive solids incineration capacity would be transported off-site as liquid sludge to the Clarkson WRRF for further

Additional Solids Off-site to the treatment and disposal.
Clarkson WRRF for Management * Replace the existing four incinerators at the end of their service life.

Alternative 3: * Construct a new THP and anaerobic digestion facility.

Thermal Hydrolysis Process (THP) * Divert a portion of solids for thermal hydrolysis followed by anerobic digestion. The biogas generated during anaerobic digestion
followed by Anaerobic Digestion prior will be collected and used for the THP operation, along with power generation by a combined heat and power (CHP) facility.

to Incineration * Replace the existing four incinerators at the end of their service life.

Alternative 4:
* Optimize the existing incinerators to increase their operational capacity.

e Third-party biosolids management firms will be contracted to transport and manage the solids exceeding the incineration system’s
capacity. The third-party firms may apply additional treatment such an advanced alkaline stabilization.

(e.g., using advanced alkaline » Replace the existing four incinerators at the end of their service life.
stabilization)

Optimize Incineration and Third-Party
Management of Additional Solids

Alternative 5: * Optimize and operate the existing incinerators to the end of their service life.

.. ) ) * Prior to 2041, decommission the existing incinerators and replace them with eight new digesters to stabilize the solids and a direct
A.naeroblc D'geSt'oh' Dewatering, and thermal drying facility. The biogas generated during digestion would be collected and used for dryer operation and power
Direct Thermal Drying generation by a CHP facility.
e Construct four anaerobic digesters to stabilize the solids and support the existing incinerator units to approximately 2041. The

biogas generated during digestion would be collected and used for beneficial uses (power generator or other).